
 
1 

    Sanitary Survey    
    Evaluation Form   
         
         

    Basic Data    
         
 
Name of Supply:  City of Benton Harbor  
       
   
WSSN:  0600     
        
 
 
Mailing Address:      

City of Benton Harbor     

200 East Wall Street  

Benton Harbor, MI 49022    

 

Phone:  (269) 927-8400 

Fax:  (269) 927-0304

        
Review Dates: March 24, 2010, July 28, 2010,  

December 2, 2010, March 10, 2011,  

April 27, 2011,  June 15, 2011, August 18, 2011 
   
 
Reviewed By: Gary Wozniak, P.E. 
 
Plant Address  

Benton Harbor WTP 

601 Ridgeway 

St. Joseph, MI 49085 

 

Phone: (269) 927-8471 
Fax: (269) 927-8469 

 
City Officials:       

Mayor: Wilce Cook  

Emergency Financial Manager: Joseph Harris          
[...]
elevated storage is recommended. To ensure reliability during emergencies, an emergency 
agreement with Benton Charter Township and a hydraulic definition of the Benton Township and City 
of St. Joseph interconnections should be obtained. 
 
  Water Quality  
Data taken from the 2009 & 2010 Monthly Operation Reports   
  

 

 
       
Monitoring Requirements:  See Monitoring Schedule; Appendix B 
       
 
Comments on Water Quality/Monitoring Requirements:  Lake Michigan is an abundant fresh 
water source.  The intake can be influenced by weather conditions (wind), seasonal turnover, quick 
thermal changes, and the St. Joseph River.  The finished water produced by the plant generally 
meets all applicable state and federal drinking water standards.  Quick thermal changes can result in 
high applied turbidities and filtered water in excess of the turbidity standards.   
 
The worst case of water quality on recent record occurred in September 2011, when a storm 
produced raw water NTUs ~ 89, while the WTP treated water was around 0.12 NTUs.  (In December 
1985 a storm produced raw turbidity of around 100 NTUs, but the use of powdered alum and 

  Raw Treated 
  Normal Range Normal  Range 

Hardness, ppm 140-175 130-207 135-170 127-206 

Turbidity, NTU 3.60-6.05 0.88-89 0.11-0.12 0.09-0.21 

Alkalinity, ppm 104-132 82-174 91-115 79-202 

Total col., cts/100 Ml 0-1519 0-16000 < 1.1 < 1.1 

E. coli, cts/100 ml < 1 - 16 < 1 - 82 < 1.1 < 1.1 

TOC, ppm 2.0-2.6 1.59-3.20 1.5-2.1 1.50-2.10 

Nitrate, ppm not taken not taken 0.5 <0.4-0.9 

Fluoride, ppm 0.12-0.24 0.01-0.66 0.84-1.20 0.03-1.88 

TTHM, ppb not taken not taken 45 37-64 

HAA5, ppb not taken not taken 24 20-31 

pH 7.7-8.2 6.9-8.5 7.0-7.2 6.6-7.7 



SANITARY SURVEY EVALUATION FORM  
 

  
6 

operation procedures at the time allowed plant tap turbidity in exceedance of 1 NTU.) The new plate 
settlers do not have a very long history at the plant, but plate settlers used at other Lake Michigan 
plants have a good history of successfully producing low turbid water. 
 
Lake Michigan has a moderate alkalinity concentration that allows stability for coagulant dosages and  
excellent buffering capacity.  The slight alkalinity variation does not affect treatment capabilities, or 
allow large pH changes.  The pH does change somewhat in the raw water with limnologic conditions, 
but is fairly consistent in the treated water.   
 
Natural raw water fluoride levels are characteristic of the Lake Michigan geologic basin and can vary 
by as much as 0.7 ppm depending on limnologic conditions and influence of the St. Joseph River.  
This variation can make consistent plant tap fluoride residuals difficult to achieve, but variations are 
usually adjusted up or down adequately within one day.    Fluoride concentration fluctuations do not  
last long, and at no times has the WTP produced water over 2.0 ppm.  Occasional equipment failure 
may cease fluoridation, for as long as several weeks.  The water plant project will be replacing 
fluoride feed equipment with a more reliable feed system.  
 
The TTHM and HAA5 ranges are based on available running annual averages (RAAs).  The RAA 
results have remained below 75% of the Maximum Contaminant Level, (MCL), warranting reduced 
monitoring to one TTHM and HAA5 sample set per quarter.  Third quarter (calendar) samples are 
generally the highest, while first quarter samples are lowest.  An Initial Distribution System Evaluation 
(IDSE) was recently sent to the EPA for approval under Stage 2 Disinfection By-Products Rule 
requirements.  It is expected that the City will comply with the Locational RAA levels under this rule. 
 
Occasional positive nitrates occur in source water. It is unknown if there is a strong correlation 
between spring or local storm run-off and nitrate levels at the intake.  The intake has chlorine feed 
capabilities for zebra mussel control.  The intake was not being chlorinated at the time of the DEQ 
inspection.  Routine coliform enumeration is performed weekly at the intake when chlorine is not 
being fed at that point. 
 
The Long Term 2 Surface Water Treatment Rule (LT2SWTR) required monthly raw water sampling 
for cryptosporidium, E. coli, and turbidity, from April 2008 to 2010.  Sample results placed the City into 
Bin 1 and no further crypto removal is necessary. 
 
Odor is not monitored at the water plant, nor are algae counts or algae speciation samples taken. 
 
 
 
 
 
 
 
 
 
 
 
 
 



SANITARY SURVEY EVALUATION FORM  
 

  
7 

 
Intake Facility  
Name Of Source: Lake Michigan 

Source Capacity: Unlimited  

Diameter Of Intake Pipe: 36-inch steel  

Total Length:  3,950 feet from shorewell  

Intake/Crib Capacity: (24 MGD)  

Location (Latitude/Longitude): N 420 07.88'   W 860 29.10' 

Submergence: 3375 ft from shore in 42 ft. of 
water, 27' to top of crib  

Entrance Velocity: 5.25 ft/sec at 24 MGD 

Grating: 40 - 2"x12" cedar slats placed 
radially around opening  

Zebra Mussel Control: 3" HDPE leading to diffusion 
ring in base of intake  

Historic Low Water Elevation: 576' above sea level (1964) 

Historic Low Water Flow: no measured change  

Historic High Water Elevation: 582.5' above sea level (1986)
  

Standby (Emergency) Intake? 2 - 36" emergency risers at 
1500' and 2500' from shore 

Is SWAP Available?  yes  

Backflush Provisions? No: valve on backflush line has 
been physically removed  

 
 
Comments on Intake: The intake and two emergency risers are generally inspected every two 
years, but was last done in 2008.  Both the intake and the risers are reported to be in good condition.  
Currently, chlorine is being fed at the intake to control zebra mussels.  Zebra mussel infestation may 
reduce the intake capacity somewhat, but not enough to prevent the WTP from keeping up with 
system demands. 
 
 A wet well (~120,000 gals) is located adjacent to the low service pump room.  In 1997, a new 
traveling screen was installed. The motor/gears were replaced in 1999.  Also in 1997, a new spool 
piece was installed on the 36-inch pipe (upstream of the traveling screen) which allows the cone 
valve (located in a dry well) to no longer be submerged, and allowed the intake line to be back 
flushed if needed.  However, the blow-back valve has been completely removed from service and the 
WTP does not have the capability to back flush the intake.   
 
The wet well was last cleaned and inspected in 2005. 



SANITARY SURVEY EVALUATION FORM  
 

  
8 

Pumps and Pump Locations    
          
Purpose  Location Capacity Type Lubricant Status Preventative Flooding? 
Low 
Service: 

   (MGD)    Maintenance  

 #1 plant – 
2nd floor 

2.0 vertical 
turbine 

oil active annually no 

 #2 plant – 
2nd floor 

3.0 vertical 
turbine 

oil active annually no 

 #3 plant – 
2nd floor 

5.0 vertical 
turbine 

oil active annually no 

 #4 plant – 
2nd floor 

4.0 vertical 
turbine 

oil active annually no 

 #5 plant – 
2nd floor 

6.0 vertical 
turbine 

oil active annually no 

 Firm       14 MGD                               
High 
Service: 

   (MGD)      

 #1 plant – 
2nd floor 

2.0 vertical 
turbine 

oil active annually no 

 #2 plant – 
2nd floor 

4.0 vertical 
turbine 

oil active annually no 

 #3 plant – 
2nd floor 

4.0 vertical 
turbine 

oil active annually no 

 #4 plant – 
2nd floor 

4.0 vertical 
turbine 

oil active annually no 

 #5 plant – 
2nd floor 

2.0 vertical 
turbine 

oil out of 
service 

annually no 

 Firm
  

      12 MGD                                

 
 
Filter 
Backwash: 

        

 #1 plant – 
2nd floor 

7.5 vertical 
turbine 

oil active annually no 

 #2 plant – 
2nd floor 

7.5 vertical 
turbine 

oil active annually no 

Sludge 
Disposal: 

 by  gravity sewer  to surface water       

  



SANITARY SURVEY EVALUATION FORM  
 

  
9 

         
Location Of Pump Switch Gear: Located on the second floor and not susceptible to flooding  
     
 
Comment on Pumps/Pump Maintenance:  Low Service pumps take suction from wet well and 
discharge to rapid mix (24-inch splits to two-20-inch).  High Service pumps take suction from finished 
water suction well which is connected to a 2 MG treated ground storage tank, and discharges to the 
distribution system via two, 20-inch mains.  Backwash pumps take suction from the finished water 
suction well.  (The water plant cannot backwash from the distribution system.)  Surface wash pumps 
take suction from the finished house water line. Most of the Low and High Service pumps have had 
either the pump or motors rebuilt within the past 13 years.  Pump maintenance/overhaul records are 
kept by plant staff.  WTP pump motors have an annual preventative maintenance program by an 
outside contractor.  High service pump # 5 had the foot valve replaced in 2007.  
   

Treatment Facilities 
         
Rapid Mix  
 
Number of Units: 2 
Volume of Each Unit: 8600 gallons each 
Detention Time at Rated Capacity: 0.5 to 2.0 minutes 
Mechanical or Static? Mechanical –variable speed propeller 
In-line or CSTR: CSTR 

Velocity Gradient (G) if Available?     

Is Mixing Rate Adjustable?  yes  

Condition of Equipment: new     

Chemicals Added:  Aluminum Sulfate (alum), Capable of adding polymer     
  
         

Comment on Rapid Mix:  Alum can still also be fed directly into the 24-inch influent line in two 
places.      
 
Flocculation Basins       
         

Number of Units: 2       

Volume of Each Unit:  168,300 gallons each  

Three chambered stages, run in series, with adjustable floc paddle speed  

Unit Dimensions: 50’ x 30’ x 15’     

Detention Time at Rated Capacity:  40 minutes      

Type Of Units:  paddle        

Inlet Design:  baffled        



SANITARY SURVEY EVALUATION FORM  
 

  
10 

Is Mechanical Flocculator Used?  yes      

Condition of Equipment:  new       

Baffles:  yes  

Baffling Factor: 0.7 

Drain: yes 

Overflow: none 

Curbing: yes       

Does A Preventive Maintenance Program Exist?  yes    
         
Comment on Flocculation Basins:  The new flocculation basins were put into service during the 
survey.  They are three separate mechanical floculation stages and each is 15-feet long. Each 
flocculator paddle has a variable frequency drive motor to adjust the paddle speed. Only alum is 
being used at this time, but the new floc basins have the capabiltiy to treat using polymer as well.  At 
the time of the survey, settled water quality was excellent.  
 
Settling Basins 
 
Number of Units: 2 
Volume of Each Unit: 134,640 gallons each 
Dimensions: 40’ x 30’ x 15’ 
Detention Time at Rated Capacity: 27.7 minutes at 7.0 MGD 
Types of Units: Stainless Steel Plate Settlers at 55⁰ inclination 
Clarification Rate (gpm/sq. ft.) 0.3 gpm/ft² 
Number of Weirs per basin: one 
Total Weir Length: Awaiting as-built drawings 
Weir Loading Rate: (gpd/ft) 
Inlet Design: baffle wall 
Baffles: perforated walls at inlet and outlet 
Outlet Design: Effluent Trough Weir 
Baffling Factor:  0.5 
Overflow: No 
Drains: Yes 
Curbing: Yes 
Sludge Removal Method: scrapers and annual cleaning 
Sludge Disposal: Backwash Lagoon 
Physical Condition: new 
Effluent Turbidity, average/range:  ~ 0.4 - 1.0         
           
 

Clarifier Comments:  The old Accelators have been removed from service at the time of this report, 
and replaced with new stainless steel plate settling basins.  The old Accelators were very susceptible 
to thermal inversions which can cause upsets in the sludge blanket and caused high turbidity levels 
(up to 25 NTU) in the applied filter water.  The old Accelators were also old and rusted, and had 
exceeded their useful service life. 
 



SANITARY SURVEY EVALUATION FORM  
 

  
11 

Settling Basin Comments: The new plate settlers were constructed under a DWRF project to 
replace the old decrepit Accelators, and produce settled water that is less susceptible to thermal 
inversions.  The existing raw water piping was rerouted into the new settling basin building from the 
old plant. A by-pass valve exists around the settling basins. The raw water enters the rapid (flash) 
mixing chamber, then the 3 flocculation stages.  Baffles exist for the inlet and outlet of each 
flocculation stage.  Floc paddle speeds are adjustable by variable frequency drive motors. The water 
then enters the settling basins filled with plate settlers. The effluent flow then leaves the settling 
basins over the weirs, where it is piped back to the existing filter building.  
  
Basins can only be operated in parallel or one at a time (not in series).  Basin sludge is collected in 
the sloped floor where scrapers collect it and it is discharged to surface water without an NPDES 
permit.  A newly constructed backwash lagoon berm failed and is being redesigned. 
 
There is a continuous reading turbidimeter on the common effluent pipe from both basins.  At the time 
of this survey, the settled water quality was excellent. The settling basins have only been in operation 
a few months, but treated water exceptionally well during a rare period of very poor raw water quality. 
 
Filtration          

Type of Filter: declining rate, constant head  

Dimension of Each Filter: 18 ft 8 in x 18 ft 8 in 

Filtration Area: 349 ft² 

Total Filtration Area: 4,200 ft²         

Number and Area of Filters: 12 filters total, each has 349 ft² of surface area 

  NOTE: Filters 9, 10, 11, & 12, were out of service at the time of the DEQ inspection   

Design Filtration Rate, gpm/ft2:  1MGD per filter (2 gpm/ft²)       

Approved Filtration Rate, gpm/ft2: 4 gpm/ft² on clean filter, 2-2.5 gpm/ft² over entire filter run   

Maximum Experienced Filtration Rate, gpm/ft2:  4 gpm/ft²      

Is Flow Equalized Through All Filters?  yes        

Rate Of Flow Device: yes, rate is limited to 4 gpm/ft² by effluent valve in a locked position   

Filter To Waste Available?  Yes 

Filter Drain: yes 

 

 



SANITARY SURVEY EVALUATION FORM  
 

  
12 

        

Filter Hours:       Average: 105 Maximum: 120 Minimum: 8  

    Summer Average ~ 70 hours  

       
Filter Media - Filters No. 9-12 (new)         
           
 Anthracite Sand Gravel  

Depth – Inches:  <2  21 14 

Effective Size (mm):  0.9  0.45-0.55       

Uniformity Coefficient 1.5  1.25         
           
 
 
 
Filter Media - Filters No. 1-8 (new)        

 Anthracite Sand IMS cap  

Depth – Inches:  6  22       

Effective Size (mm):  0.95-1.05  0.45-0.55       

Uniformity Coefficient < 1.7  < 1.6         
           

             
Date Last Rebuilt or Checked:  Filters 3, 4, 7 - 1995, new media and underdrains 
           Filter 8 – 1997 new media and underdrain 
           Filters, 1, 2, 5, 6, - 1998, new underdrains 
           Filters 5, 6 – new media in 2002 
           Filters 9, 10, 11, 12 – under construction during DEQ visit   

Underdrain Type:  Filter 9-12 Leopold blocks with 1-inch IMS cap      
          Filters 1-8 Leopold blocks with 1-inch of IMS cap 

Curbing:  front of all filters, not on catwalk (back perimeter)        

Filter Overflow:   back to settling basins          

Surface Wash:   filters 1-8 working, filter 9-12 under construction at time of survey    

Surface Wash Source of Water:   in-plant process (treated) water  

Air Scour: no     

Depth of Water above Media:  63-inches for old filters, 64-inches for new filters 

Filter Performance Records:  turbidity records being kept for three years     
   
  



SANITARY SURVEY EVALUATION FORM  
 

  
13 

         
Turbidimeters          

Is There Continuous Turbidimeter For Each Filter?   Yes Calibration Frequency: monthly   

Is There Continuous Turbidimeter For The Applied?   Yes Calibration Frequency: quarterly    

Is There Continuous Turbidimeter For Confluence?   No Calibration Frequency: N/A   

Turbidimeter Used For Combined Compliance:   Hach 2100N Calibration Frequency: monthly 
  
           
Comments on Filter Construction/Maintenance/Turbidity Measurements: Filters are declining 
rate, constant head and have an effluent valve that is "locked" in position, allowing up to 4 gpm/sq.ft 
[...]
Vents:  yes, all screened           



SANITARY SURVEY EVALUATION FORM  

 

  

15 

Reservoir Baffling:   exit wall diffuser, baffling factor = 0.3       

Drains:  each section has sloped floors with a slump         

Overflow:  yes, into high service suction well. 

Overflow screened: yes         

Access Hatches:  yes, overlapping tight covers          

Alarms:  none          

Last Inspection:   east half, 2004; west half 2008        

C*T Applied or Applicability:  reservoir not needed to maintain adequate C*T    
    
           
Comments on Treated Water Storage/Clearwell:  Half of the finished water reservoir (east half) 
was drained and inspected in 2004.  Some sand and alum was evident, but overall the reservoir was 
in good shape.  The west half was inspected in 2008, and found to be in good structural shape.  Each 
half of the reservoir is properly vented, and the vents are screened.   
 
The 12-inch isolation valve was recently replaced to allow isolation of the reservoir halves and should 
be regularly exercised to ensure future operation. 
 
The inlet/outlet valve vaults fill with water, and plant staff pump the vaults out as necessary.  The 
entry hatches were recently replaced with stainless steel hatches with overlapping covers. 
 
The high-service pump clearwell (suction well) is accessed from the basement of the plant. The entry 
hatch is rusted, holy, and flat with the floor. Surge valves are being removed with the new project. 
Pipes that dump into the clearwell will remain and be capped.  A possible interconnection between 
the surge piping may allow transmission reliability outside of the plant.    

Chemical Feed 
           
Chlorine          
           
Chemical Supplied: sodium hypochlorite 12 ½ % delivered by truck load (5600 gallon delivery)  
      

UL/NSF Approved? yes         

Standard 60 Max Dose:   

Supplier: Alexander Chemical – Michigan City, Indiana 1 800 348-8827    
    
           
Chlorine Feed Points:         

 1) intake – intermittent use          

 2) raw water – low service pump discharge*  

 



SANITARY SURVEY EVALUATION FORM  

 

  

16 

2) raw water - rapid mixer       

 3) applied – each settling basin effluent          

 4) treated – high service pump discharge header* 

   *normal feed points  

          
Chlorinators          

Chlorine Feed Dosage Determination:  (gallons liquid chlorine) x (% of available chlorine) x (density) 

        Million pounds of water pumped 

       

Chlorine Room  

 

Description:  Bulk chlorine storage room is located in a separate building south of the plant.  Three 
bulk tanks of 2,800 gallons each are provided. Two tanks are filled per delivery (5,600 gallons).  
Transfer pumps provide chlorine to two day tanks; a 50 gallon and a 200 gallon. Transfer pump 
switches are located next to the day tanks and are equipped with “dead-man” operation (switch has to 
be held in the on position to work).  The chlorine day tanks are equipped with scales. 

 

Scales: yes – calibrated at installation         

Minimum Days of Storage: ~ 60      
           
 
 Chlorine Safety Features/Summary: (Check All That Apply) 
("both" indicates both the bulk storage room located in a separate building and feeder room located in plant) 

     

 Panic Hardware       

 Chlorine Leak Alarm      Haz-Mat Team        

 Inside Access    feed room only     

 Outside Access   yes -      

 Doors Open Outward      Repair Kit         

 Heater        Ventilation         

 Window        Air Supply        

 Scales        Fan Switches         
           
Chlorine Comments:   
 
The water plant recently switched to liquid chlorine. The bulk liquid chlorine feed system consists of 
three bulk tanks located in the chemical storage building across from the plant.  Fill ports are clearly 
marked.  Chlorine concentration (density) is measured and some degradation is seen during the 
summer months.  On March 11, 2014, the chlorine feed was left on overnight while the plant was shut 



SANITARY SURVEY EVALUATION FORM  

 

  

17 

down causing an overfeed.  The problem was discovered the next day at plant start-up, but the 
settling basin volume has prevented the chlorine concentration from exceeding 3.5 ppm.    
 
 
Alum           

Chemical Supplied:  Liquid aluminum sulfate         

UL/NSF Approved?  yes         

Standard 60 Max Dose: 150 ppm as product         

Chemical Feed Point: raw water rapid mixer 

Supplier: General Alum Corporation          
           
           
Chemical  Feeders:          

 Model Max Feed Rate Min Feed Rate 

1 hydroflo 
CJ4T1131205014 

21.58 gph @ 60 psi 95 ml/min  

2 hydroflo 
CJ4T1131205014  

21.58 gph @ 60 psi 95 ml/min  

           
Chemical Feed Dosage Determination:  usually raw water and applied water turbidity    

Alum Dosage Calculation:  done properly        

Feeder Calibration Frequency: monthly         

Scales?  No, tank content is determined by sight glass gauge tube and read in inches    
           
Alum Storage          

Bulk Storage:    two-3,800 gal tanks              

Minimum Days of Storage: 45        

Transfer Pumps:  2-Thompson Mag pumps, 3/4 Hp, rated 25 gpm @ 20' TDH     

Day Tank:  1-300 gallon tank filled manually by operators      

Scales:  

Level alarms in bulk or day tanks?:  

Spill Protection:  yes          

Piping Identification:  yes         

Overfeed Protection:  Fill line from bulk storage is air-gapped. Dead man fill switch on day tank. 
      
           
 

Alum Comments:  The alum feed system is well designed and is working properly with very few 
problems over the past few years.  Alum dosage is reported on the MOR's as AL⁺³ ion and the 



SANITARY SURVEY EVALUATION FORM  

 

  

18 

dosage calculations have been reviewed and are correct.  There appears to be an anti-siphon device 
located on the chemical feed pump, but this should be verified. The alum feed pumps are 
electronically interlocked with the low service pumps.  The day tank is filled manually, with an 
overflow cut-off switch to prevent overfilling.  A dead man switch was recently installed on the day 
tank transfer pumps. 
           
           
           
Fluoride          

Chemical Supplied:  Fluorosilicic acid (H₂SiF₆), 19.8% actual fluoride     

  

UL/NSF Approved?  yes         

Standard 60 Max Dose:  6 mg/l as product         

Chemical Feed Point:  settled water effluent prior to filters       
  
           
Chemical  Feeders:          

 Model Max Feed Rate Min Feed Rate 

1 1 LMI F-C711-715 36 gpd @ 150 psi  30 ml/min 
           
Chemical Feed Dosage Determination:  adjusted to achieve plant tap residual of 1.0 mg/l   

Fluoride Dosage Calculation: done properly        

Feeder Calibration Frequency: monthly        

Scales:  yes - for day tank           
           
Fluoride Storage           

Bulk Storage:  5,700 gal tank          

Minimum Days of Storage:  120        

Transfer Pumps:  One-56 gpm @ 56' TDH          



SANITARY SURVEY EVALUATION FORM  

 

  

19 

Day Tank:  75 gallons filled manually with air gap         

Spill Protection:  yes          

Piping Identification:  yes         

Overfeed Protection:  yes         
           
Fluoride Comments:  The fluoride feed pumps are started and stopped by having them electronically 
interlocked with the low service pumps and are manually adjusted.  No flow-pacing of chemicals 
exists.  There is mechanical and electrical redundancy built into the system with a flow switch that 
energizes the feed pump.  There appears to be an anti-siphon device located on the chemical feed 
pump, an additional one at the point of application.  A dead man switch was recently installed on the 
day tank transfer pump. 
 
Fluoride dosage calculations were reviewed and showed correct during the previous sanitary survey. 
 
The transfer pump has been inoperative for several months since the last survey due to control 
issues, and has resulted in lack of fluoridation for several months.   Controls should be repaired to 
ensure consistent fluoridation. 
 
 

         
Other Chemical Additions        
           
Carbon: none           
           
Polymer:  newly installed, not yet operational           
           
Lime/Soda Ash:  none          
           
Taste and Odor Control: none         
           
Comments on Other Chemicals: No other chemicals besides chlorine, alum and fluoride are 
currently used at the plant. The water plant is considering polymer addition for the plate settlers per 
manufacturer recommendation. 
 
Carbon addition was routine operation prior to installation of the old Accelators in the mid-60's.  The 
feed lines are still installed in the low service line to the clarifiers, but are no longer used. 



SANITARY SURVEY EVALUATION FORM  

 

  

20 

Plant Piping and Miscellaneous    
           
 Pipe Diameter  Length 

Intake Pipe: 36 - inch         

Low Service Discharge: 24 – inch 
(splits into two 
20-inch pipes) 

       

Settled Water Effluent: 36-inch         

Filtered Water Effluent: 30-inch        

High Service Suction Header: 36-inch        

High Service Discharge: 2 @ 20-inch        

Backwash: 24-inch         

Surface Wash: 4-inch        

Wash Water Drain: 24-inch to  

30-inch sewer 

       

Intake Backflush Line: 12-inch 

REMOVED 
FROM 
SERVICE  

       

Sludge Drain: 24-inch        

Plant Service to Chlorine 
Feeders 

2-inch  

Plant Service Line: 6-inch       
           
Do Any Roof Drains or Other Drains Enter Treatment Process? no     
           
Pipe Color Coding: all pipes are currently color coded         
           
Plant Cross Connections And Common Walls:        

 Filter Gullets?  Yes, bottom of gullets is the same elevation as bottom of filter media   

 Common Walls?  None (except for the one in the filter gullets)      

 Chlorine Feed Room?  none    

 Plant Water RPZ?   yes        

 Chemical Feed Areas?  none        

 Surface Wash?  RPZ on surface wash header line       

 Boiler?  Removed from Service 2011          
           



SANITARY SURVEY EVALUATION FORM  

 

  

21 

 

Comment on Plant Piping Miscellaneous:  Piping is currently color coded (with flow direction 
arrows); and rusted pipes, flanges, nuts and bolts either replaced or repaired.   
 
A high service discharge pipe burst in September 2007, flooding the basement.  A staff person from 
the Ductile Iron Pipe Research Association (DIPRA) assessed the failed pipe, and the final DIPRA 
report stated that the pipe was in sound shape and the failure was due to unusual hydraulic 
conditions. 
 
RPZ's are tested every year by a certified tester.  All hose bibs and slop sinks have vacuum breakers 
installed and the eye wash stations are protected by the RPZ on the plant water service line. There is 
no dishwasher in the plant. Dehumidifiers are located in the pipe gallery. 
 
All filter wash hoses are rated for potable water (NSF Std. 61). 
 
A WTP valve program has been started.  Valves are being inventoried, cataloged, and turned.  An 
automatic valve actuator is available to staff. 
 
Roof drains once dumped onto the filters but were rerouted along the filter room ceiling to the outside. 
Occasionally the roof drain pipes will leak, but are immediately repaired. 
 

          

Plant Metering and Controls   
           
Plant Water: meters for backwash water and in-house water use       

Raw Water Metering: 2 - one on each settling basin influent line     

High Service Metering:  2 - one on each 20-inch line, accuracy is questionable  

Backwash Water:  one turbine meter    
           
Plant Controls:  Pump operation via SCADA from operation room      
    
           
 Chemical Feed: all rates are manually adjusted        

  Chlorine: manual        

  Alum: manual          

  Fluoride: manual         



SANITARY SURVEY EVALUATION FORM  

 

  

22 

  Chemical Transfer Pumps: manual       

 Filters: starting and stopping filters is done manually at filter control panel     

 Filter Backwash: done manually according to pre-determined criteria     

 Low Service Pumps: manual based clearwell levels (level not to drop below 10')    

 High Service Pumps: manual based on elevated storage tank levels      

 Elevated Tanks: levels are maintained according to pre-determined criteria     
           
Security:  Plant is fenced on 3 sides and staffed 24 hours a day.  Doors are locked at all times.   
           
Flexibility In Operation:  Pretreatment units (settling basins) can be bypassed or run individually. 

Filters cannot be bypassed (plant bypass). Filters are piped in pairs and can 
only be serviced or taken off-line as such.                          
The entire finished water reservoir (except suction well) can be bypassed.  

 
Plant Alarms (Check all that apply):                 
           

  Basement Flooding     CFE Turbidity     

  Chlorine Leak      Chemical Tank Levels    

  Chlorine Supply      Main Control System Failure  

  Low Service Intake Well     UPS Power     

  Pretreatment Basin Levels    Finished Water Reservoir   

  Elevated Storage Tanks   Individual Filter Turbidity      

  Filter Level       Elevated Tank Loss of Signal     

  High Service Pump Discharge Pressure  

  Pretreatment Sump Pump Failure  Intrusion Alarms 

        
 

Comments on Plant Metering and Controls:   The raw water, plant domestic water and treated 
water meter all have totalizers which are read every day.  The raw water being treated is metered at 
both settling basin influent lines.   
 
Also, the treated water (high service pump discharge) meters have not been calibrated for many, 
many years.  The water being pumped out to the distribution system is currently being determined by 
subtracting the plant usage water from the raw water pumpage. 
 
SCADA system has been upgraded to include turbidity measurements from individual filters that can 
be observed by the operators in the control room.  As an example, an alarm can sound or trip when 
turbidity from any filter reaches 0.3 NTU.  This will alert the operator, who in turn can take corrective 
action before an individual filter "trigger" is exceeded.  Failure to act promptly in this situation could 
lead to expensive engineering evaluations required by the Interim Enhanced Surface Water 
Treatment Rule. 



SANITARY SURVEY EVALUATION FORM  

 

  

23 

Valve Operation:          
Are Critical Valves Exercised On A Routine Basis?      
           
 Valve Location         Exercised?     

 Intake Valves     Yes      

 Intake Backflush Valve    no longer in service      

 High Service Isolation Valves   Yes      

 Clearwell Valves     Yes      

 Influent/Effluent Pretreatment Basins Valving Yes     

 Effluent Flume Valve    Yes     

 Low Service Pump Discharge Valving  Yes     
           
Interruptions in Operation:   In November 2000, the plant lost power for about 6 hours when the 
dedicated substation located next to the plant (not the 2 substations out in the power grid) failed.  
During May of 2004, a major city-wide power outage lasted 28 hours.  The water plant was without 
power and the distribution system lost pressure for about 18 to 20 hours in several locations even 
though the distribution interconnection with the City of St. Joseph was in operation.  This incident 
showed that the water plant did not have a reliable power source from the local utility and the water 
system could operate effectively during power outages.  A dedicated auxiliary generator was installed 
to operate the water plant in the event of a power outage under a DWRF funded water project. The 
generator is working satisfactorily.  



SANITARY SURVEY EVALUATION FORM  

 

  

24 

Laboratory          
           

Parameter *Method Calibration Sample Points Sample Frequency 

Alkalinity 

 

Titration (2320) 

 

monthly 

 

1) raw water 

2) applied 

3) plant tap 

twice daily 

twice daily 

twice daily 

Chlorine DPD (4500 F) monthly 

1) settled 